

Ophthalmic Testing Report

Report Number: R-20230809-041

Prepared for:

Ben Singer Singer Optical 1401 N Royal Ave Evansville, IN 47751

P.O. #: Check

August 23, 2023

NSL Analytical Services, Inc. NSL Analytical 4450 Cranwood Parkway Cleveland, Ohio 44128 Phone: 216-438-5200 Fax: 216-438-5050



Contents

Project Definition and Scope	. 3
Sample Identification	. 3
Opinions, Interpretations and Conclusions	. 3
Results	.4
Table 1: Bayer, Plano 1-3	.4
Table 2: Contact Angle+20,000 Rubs, Plano 1-5	.5
Table 3: QUV Accelerated Weathering, -2.00 1-5	.6



Project Definition and Scope

Three sets of lenses (three and five lenses per set) were submitted for Bayer Abrasion, Contact Angle +20,000 rubs, QUV Accelerated Weathering testing. The tests outlined were performed on all lenses. The sample lenses were received on August 9, 2023. Individual data for each lens follows on the subsequent pages.

Sample Identification

The samples are labeled as indicated in the table below.

Sample Number	Client Label
S-230809-093	Plano 1-3
S-230809-094	Plano 1-5
S-230809-095	-2.00 1-5

Opinions, Interpretations and Conclusions

If you have any questions regarding these results, please contact us.

Report Prepared by: Terry Graham Ophthalmic Technician

Approved by:

Muchael Walken

Michael Walker – Technical Service <u>mwalker@nslanalytical.com</u>



Results

Table 1: Bayer, Plano 1-3

Submission #	R-20230809-	.041		Sample #	S-230809-0	93		
	R-20230003-			Gample #.	0-230003-0			
Date:	August 15, 2023		Le	ens Manufacturer:	Singer Optical			
Technician:	TG			Lens Material:	CR39, Plano			
Comments:	Plano 1-3		-	Coating:	HC+AR+TC			
			-	Standard Lens:	Essilor CR39	ocat-0586		
Lens Sample No.	Test Piece Initial Haze	Test Piece Final Haze	Test Piece Haze Gain	Standard Initial haze	Standard Final Haze	Standard Haze Gain	Test Piece Bayer Ratio	Test Piece Avg. Ratio
230809-093.1	0.05	4.53	4.48	0.13	24.3	24.17	5.40	5.91
230809-093.2	0.04	3.86	3.82	0.12	24.4	24.28	6.36	
230809-093.3	0.03	4.06	4.03	0.13	24.2	24.07	5.97	
The Bayer test re								
the uncoated CR-			ns. The higher	the				
number, the more	scratch resistar	nt the coating.						

All quantitative analytical results are subject to variability due to the nature of testing. Estimated Uncertainty data is available upon request. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written consent of NSL Analytical Services, Inc. For current Terms & Conditions, please visit http://nslanalytical.com/terms-andconditions. The recording of false, fictitious, or fraudulent statements or entries on this document may be punished as a felony under the Federal statutes, including Federal Law, Title 18, Chapter 47. Report Format Revised 04/20/2018 EJK



Table 2: Contact Angle+20,000 Rubs, Plano 1-5

Ophthalmic	Materials Test	Report for Co	ntact Angle m	easurement af	ter rubbing cycles			
Submission #:	R-20230809-0	41	Sample #:	: S-230809-094				
Date:	August 14, 2023		l	_ens Manufacturer:	Singer Optical			
Technician:	TG			Lens Material:	CR39, Plano			
Comments:	Plano 1-5		-	Coating:	HC+AR+TC			
Lens Sample No.	Initial CA	CA after 5K	CA after 10K	CA after 15K	CA after 20K			
30809-094.1	117.0	116.4	116.3	116.1	114.9			
30809-094.2	118.1	117.5	116.8	116.8	116.8			
30809-094.3	117.7	117.2	116.3	116.5	116.7			
30809-094.4	118.8	117.9	118.2	117.4	117.8			
230809-094.5	117.4	117.2	116.9	116.8	116.3			
S-230809-094	117.8	117.2	116.9	116.7	116.5			
Additional Comm	ents:							

All quantitative analytical results are subject to variability due to the nature of testing. Estimated Uncertainty data is available upon request. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written consent of NSL Analytical Services, Inc. For current Terms & Conditions, please visit http://nslanalytical.com/terms-andconditions. The recording of false, fictitious, or fraudulent statements or entries on this document may be punished as a felony under the Federal statutes, including Federal Law, Title 18, Chapter 47. Report Format Revised 04/20/2018 EJK



Table 3: QUV Accelerated Weathering, -2.00 1-5

Ophthalmic Materials Test Report for QUV Accelerated Weathering

Submission #: R-20230809-041

Date: August 10, 2023

Technician: TG

Comments: CR39, -2.00, 1-5

Sample #: **R-20230809-095**

Lens Manufacturer: Singer Optical

Lens Material: CR39, -2.00

Coating: HC+AR+TC

Long Sample ID	CX or CC	24	4 Hour	s (Day	1)	48 Hours (Day 2)		48 Hours (Day 2) 72 Hours (Day 3)					96 Hours (Day 4)				120 Hours (Day 5)				
Lens Sample ID		A	В	С	D	A	В	С	D	A	В	С	D	A	В	С	D	A	В	С	D
230809-095.1	CX	5	5	5	5	5	5	5	5	4	5	5	5	4	5	5	5	4	5	5	5
	CC	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5
230809-095.2	CX	5	5	5	5	5	5	5	5	4	5	5	5	4	5	5	5	4	5	5	5
	CC	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5
230809-095.3	CX	5	5	5	5	5	5	5	5	4	5	5	5	4	5	5	5	4	5	5	5
	CC	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5
230809-095.4	CX	5	5	5	5	5	5	5	5	4	5	5	5	4	5	5	5	4	5	5	5
	CC	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5
230809-095.5	CX	5	5	5	5	5	5	5	5	4	5	5	5	4	5	5	5	4	5	5	5
	CC	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5	5

Test Result Descriptions:			
A-CRAZING	B-DELAMINATION (interlayer)	C-DELAMINATION (double layer)	D-CROSSHATCH AREA
A5 No crazing	B5 No Delamination (0%)	C5 No Delaminating (0%)	D5 No peeling
A4 Hairline Crazing	B4 Partial Individual Layers (25%)	C4 Delamination all layers (25%)	D4 Some peeling (5%)
A3 Hairline (25%)	B3 Partial Individual Layers (75%)	C3 Delamination all layers (75%)	D3 peeling (15%)
A2 Hairline (75%)	B2 Total Delamination (100%)	C2 Complete Delamination (100%)	D2 peeling (35%)
A1 Hairline (100%)			D1 peeling (65%)
AO Severe - Fern-like or matt-like (100%)			D0 peeling (100%)

All quantitative analytical results are subject to variability due to the nature of testing. Estimated Uncertainty data is available upon request. These results relate only to the items tested and this report shall not be reproduced, except in full, without the written consent of NSL Analytical Services, Inc. For current Terms & Conditions, please visit http://nslanalytical.com/terms-andconditions. The recording of false, fictitious, or fraudulent statements or entries on this document may be punished as a felony under the Federal statutes, including Federal Law, Title 18, Chapter 47. Report Format Revised 04/20/2018 EJK